

Govt. Approved &
ISO / IEC 17025 Accredited
Lab NABL
Wide NABL TC-6123



metalab[®] Analytical Pvt. Ltd.

Shed No.: 25-26, Nilkanth Avenue, B/h. Palm Hotel, Viratnagar Cross S. P. Ring Road,
Odhav, Ahmedabad-382415 (Gujarat, INDIA)

TEST REPORT

Page 1 of 1

Submitted To :TRP Machines & Tools

Test Report No :MA/Y9/4/3

B.No. 202, CHS Ltd Beverly Park Kanakia road, Mira Road East, Sai Karishma Avenue,
Thane, 401107

Date of Report Issue:04/09/2025

Date of Sample Inward:04/09/2025

*Letter Ref:NIL

Condition of Sample/Location:Satisfactory

*Sample Details:265 X 170X 35.00 mm Thk. PVC Foot Step With Ø 16 mm TMT Rod Sample No-1, Colour: Orange

Submitted Size: Approx 170 mm X 265 mm Long

Test No. (A)

Discipline & Group: (Mechanical) & (Mechanical Properties of Metals)

Date of Analysis: 04/09/2025

Ref Standards: ---

Machine ID: ME/UTM/20T/22

Test Method: W/OPN/04 Issue No-5

Load Test

Test No. MA/Y9/4/3A

Parameter	Result
Peak Load/Ultimate Load (kg)	2460 (kg)
Observation	Upon removal of the PVC from the foot step sample, the reinforcement bar was found to have a diameter of Ø16 mm.

Checked By: Ravi Tank

Witnessed By: Mr. Jay Vyas(SGS),Mr. Ankit Mishra(TRP
Machines & Tools)



* Information given by client.

** END OF TEST REPORT **

Authorized Signatory

Ashok Shah (LM)/Amit Patel (QM)

